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T1 1 1.90967912 GHz 13.35 dem Occ Bw 241.758241758 kHz T1 1 1.90967712 GHz 7.41 dam Occ Bw 246.753246753 kHz
T2 1 1.90992088 GHz 13.44 dBm T2 1 1.90992388 GHz 8.46 dBm
\ig
J ()

i ] e

Date: 24 OCT 2017 20:17:36

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : MSQX018D

Page Number 1 Al7 of A30

Report Issued Date : Nov. 17, 2017

Report Version : Rev. 01
Report Template No.: BU5-FG22/24/27 \ersion 1.2




SPORTON LAB.

FCC RF Test Rep

ort

Report No. : FG783105A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

trum

¥
Ref Level 30.00 dBm  Offset 14.50 08 RBW 100 kHz Ref Level 30.00 dBm  Offset 1520 08  RBW 100 kHz
o ALt 30de  SWT 19 ys & VBW 300 kHz  Mode Auto FFT o Att 30d8  SWT 19 pys & VBW 300 kH2  Mode Auto FFT
(@ 17k Max (@ 17k Max
Mi[1] 16.02 dBm)| mir1] 18.61 dBm|
20 11 825.53100 MHz 20 11 1.85153100 GHz
1 —~F TR R . c/u\‘gm\ 1.155844156 MHz JEPIDIN %, VEUUSEN WP . 1.145854146 MHz
10 7 - 10d i -
. / \\ . / \
[ \ [ \
d \ d \
-10 -10
[ \ i i
-20d / X 20 d /,,J \
MM_,\,,JH* i O e o R s SR
2008
40 -40
50 S0
60 -60
CF 826.4 MHzZ 1001 pts Span 10.0 MHz CF 1.8524 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 825,531 MHz 18.02 dém M1 1 1.851631 GHz 18.61 dém
T1 1 824.32208 MHz .98 dem Occ Bw 4.155844156 MHz T1 1 1.8503221 GHz .78 dem Oce Bw 4,145854146 MHz
T2 1 828.47792 MHz 8.84 d8m T2 1 1.8544679 GHz .96 d8m
X ] W we B ] [
Date: 24.0CT.2017 21:03:29 Date: 24.0CT.2017 20:37:67
Ref Level 30.00 dBm  Offset 14.50 08 RBW 100 kHz Ref Level 30.00 d6m  Offset 1520 08  RBW 100 kHz
o ALt 30 de  SWT 19 ps & VBW 300 kHz  Mode Auto FFT o Att 30d8  SWT 19 pys & VBW 300 kHz  Mode Auto FFT
(@ 17k Max (@ 17k Max
mil1] 18.67 dBm)| M1l 18.59 dBm
20 11 835.53100 MHz 20 11 1.87913100 GHz
v e b e R SEE B, 1.145854146 MHz o 2 S OGE B 1.155844156 MHz
IR T4 e “af2
10 7 10 di ¥
0 \ 0
\
0 \\ 04 \\
-20d = -20d S
Y e g N 7 R
36 d | -20 ddpen-- = —
40 -40
50 S0
60 -60
CF 836.4 MHzZ 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc| X-value | Y-value | _Function | Function Result |
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1.709 GHz 1.710 GHz 50.000 kHz 1,70989 GHz -30.54 dém -17.54 d8 1.755 GHz 1,756 GHz 50.000 kHz 1.75500 GHz Z32.61 dbm 1061 dB
I Cre 1715 GHz 100.000 kHz 1.71106 GHz 8.32 dBm -26.68 d8 1.756 GHz 1.760 GHz 1.000 MHz 175617 GHz -25.65 dBm -12.65 dB
S
) aig —
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saronis. FCC RF Test Report

Report No. : FG783105A

Conducted Spurious Emission

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

#*

Ref Level 24.50 dém  Offset 14.50 di
SGL Count 10/10

Spectrum

Mode Auto Sweep

Spectrum
Ref Level 24.50 dBm Offset 14.50 db

SGL Count 10/10
(@1 Max

Mode Auto Sweep

Date: 24.0CT.2017 19.03:02

@1 Max
20 dbit §heck PARS 20 dbifit $heck PAES
Line _$PURIOUS_ ) INE_ABS PABS Line _$PURIOUS_ ) INE_ABS PABS
10 10
0 0
-10 d
SPURIOL
[-20d
-30
S0
60 d -60 d
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 789.40280 MHz -37,35 dém -24,35 dB 30.000 MHz 820.000 MHz 1.000 MHz 195.61969 MHz -36.88 dBm -23.86 dB
855.000 MHz 1.000 GHz 1,000 MHz 918.80435 MHz -36.67 dém -23.67 d8 855.000 MHz 1.000 GHz 1,000 MHz 880.39855 MHz -36.52 dém -23.52.d8
1.000 GHz 3.000 GHz 1.000 MHz 2.81715 GHz -36.58 dem -23.58 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.78265 GHz -36,84 dam -23.84 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.85227 GHz -31,19 dam -18.19 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.45681 GHz -31,18 dam -18.18 d8
7.000 GHz 9.000 GHz 1,000 MHz 7.46632 GHz -33.83 d8m -20.83 d8 7.000 GHz 9.000 GHz 1,000 MHz 7.98025 GHz -33.53 d8m -20.53 d8
) J ) J

Date: 24.0CT.2017 19:34:47

Middle Channel

Middle Channel

#*

Ref Level 24.50 dm  Offset 14.50 di Mode Auto Sweep
SGL Count 10/10

Spectrum

Spectrum

Ref Level 24.50 dm  Offset 14.50 di Mode Auto Sweep
SGL Count 10/10

Date: 24.0CT.2017 19.04:25

@1 Max @1 Max
20 dbi §heck PARS 20 abifit $heck PAES
Line _$PURIOUS_ ) INE_ABS PABS Line _$PURIOUS_ ) INE_ABS PABS
10 10
0 0
US_LINE_; US_LINE_;
-30
-0
60 dB 60 dB
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 729.78761 MHz -37.14 dém 24,14 d8 30.000 MHz 820.000 MHz 1.000 MHz 701.36182 MHz -37.29 dém 24,29 d8
855.000 MHz 1.000 GHz 1.000 MHz 984.23913 MHz -36.76 dém -23.76 d8 855.000 MHz 1.000 GHz 1.000 MHz 911.70290 MHz -36.26 dém -23.26 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.47819 GHz -36.60 dam -23,60 d8 1.000 GHz 3.000 GHz 1.000 MHz 1.61655 GHz -36.57 deém -23.57 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.39783 GHz -31,00 dam -18.00 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.45332 GHz -31,56 dam -18.56 d8
7,000 GHz 9.000 GHz 1,000 MHz 8.20347 GHz -34.34 d8m -21.34 d8 7,000 GHz 9.000 GHz 1,000 MHz 8.87114 GHz -34.04 dBm -21.04 d8
) J ) J

Date: 24.0CT.2017 19:36:22

Highest Channel

Highest Channel

Ref Level 24.50 dm  Offset 14.50 di Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 24.50 dm  Offset 14.50 di
SGL Count 10/10

Mode Auto Sweep

Date: 24.0CT.2017 19:06:11

@1 Max @1 Max
20 dbi §heck PAES 20 abifit $heck PAES
Line _§PURIOUS_| INE_ABS pABS Line _§PURIOUS_| INE_ABS pABS
10 10
0 0
-10 d -10 d
SPURIOUS, SPURIOUS_LINE.
[-20 d . [-20 d .
-30 -30 0
S0 S0
60 d8 60 dB
-70 d -70 di
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 481.85157 MHz -37,47 dém -24,47 d8 30.000 MHz 820.000 MHz 1.000 MHz 536.72914 MHz -37.26 dém -24,26 d8
855.000 MHz 1.000 GHz 1.000 MHz 948.94928 MHz -36.63 dém -23.63 d8 855.000 MHz 1.000 GHz 1.000 MHz 889.31159 MHz -36.81 dém -23.81d8
1.000 GHz 3.000 GHz 1.000 MHz 1.69779 GHz -35,32 dém -22.32d8 1.000 GHz 3.000 GHz 1.000 MHz 2.94863 GHz -36.45 dam -23.45 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.52681 GHz -31,20 dam -18.20 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.09186 GHz -31,15 dam -18.15 d8
7.000 GHz 9.000 GHz 1,000 MHz 8.13323 GHz -34.47 dBm -21.47 dB 7.000 GHz 9.000 GHz 1,000 MHz 7.23710 GHz -34.10 d8m -21.10 d8
w w
J ) (T[T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG783105A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 25.20 dBm

Offset 15.20 db

Mode Auto Sweep

Spectrum

SGL Count 10/10

Ref Level 25.20 dBm

Offset 15.20 db

Mode Auto Sweep

J

Date: 24.0CT.2017 20.01:43

Date: 24.0CT.2017 20:22:53

SGL Count 10/10
(@1 Max (@1 Max
20 qbipit fheck PAES 20 qbipit fheck PAES
Line _$PURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS PAES
10 10
0 0
-10
30 30
K 50
60 d 60 d
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequenc: |___Ppowerabs | ALimit | Range Low | Rangeup | RBW | Frequency | __Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 979.88256 MHzZ -35,57 dém -22,57 d8 30.000 MHz 1.000 GHz 1,000 MHz 895.53473 MHz -36.94 dBm -23.94d8
1.000 GHz 1.845 GHz 1.000 MHz 1.49091 GHz -36.11 d8m -23.11d8 1.000 GHz 1.845 GHz 1.000 MHz 1.62647 GHz -37.54 d8m 24,54 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.94867 GHz -35.40 dem -22,40 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.64613 GHz -34.17 dém -21,17 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.49281 GHz -30.51 dem -17.51ds 3.000 GHz 7.000 GHz 1.000 MHz 6.45882 GHz -30.78 dem -17.78 d8
7.000 GHz 13.600 GHz 1,000 MHz 11.23996 GHz -32,34 dam -19.34 d8 7.000 GHz 13.600 GHz 1,000 MHz 13.07133 GHz -32,39 dam -19.39 d8
13.600 GHz 19.100 GHz 1,000 MHz 15.60245 GHz -29.51 d8m -16.51 d8 13.600 GHz 19.100 GHz 1,000 MHz 15.55491 GHz -28.77 dBm -15.77 d8
ES > 7 T —

M

iddle

Channel

M

iddle Ch

annel

Spectrum

Spectrum

J

Date: 24.0CT.2017 20.03:06

Date: 24.0CT.2017 20:24:16

Ref Level 25.20 dBm  Offset 15.20 dB Mode Auto Sweep Ref Level 25.20 dBm  Offset 15.20 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
(@1 Max (@1 Max
20 dbipit fheck PAES 20 dbipit fheck PAES
Line _$PURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS PAES
10 10
0 0
_[INE
_LINE
-30
50
60 d 60 d
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___Ppower Abs ALimit | Rangelow | Rangeup | RBW | Frequency |__Power Abs ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 945.46477 MHz -36.50 d8m -23,50 d8 30.000 MHz 1.000 GHz 1,000 MHz 909.10795 MHz -36.19 d8m -23.19.d8
1,000 GHz 1.845 GHz 1.000 MHz 1.02470 GHz -37.50 dém 24,50 d8 1,000 GHz 1.845 GHz 1.000 MHz 1.81481 GHz -37.04 d8m -24.04 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.96657 GHz -35.02 dém -22.02 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.88656 GHz -36.12 dém -23.12 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.71629 GHz -30.65 dem -17.65 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.73428 GHz -30.20 dém -17.20 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.36141 GHz -32,47 d8m -19.47 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.68290 GHz -32,00 dam -19.00 d8
13.600 GHz 19.100 GHz 1,000 MHz 15.73287 GHz -28.55 d8m -15.55 d8 13.600 GHz 19.100 GHz 1,000 MHz 15.10670 GHz -29.16 d8m -16.16 d8
w w ]

Highest Channel

Highest Channel

sctrum

Ref Level 25.20 dBm
SGL Count 10/10

Offset 15.20 db

Mode Auto Sweep

(@1 Max

Spectrum

SGL Count 10/10

Ref Level 25.20 dBm

Offset 15.20 db

Mode Auto Sweep

(@1 Max

J

Date: 24.0CT.2017 20.04:28

Date: 24.0CT.2017 20:25:40

20 dlifit $heck PABS 20 dlifit $heck PAES
Line _$PURIOUS | INE_ABS PABS Line _$PURIOUS | INE_ABS PABS
10 10
0 d 0 d
-30
=50
60 d 60 d
70d 70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___Ppowerabs | ALimit | Rangelow | Rangeup | RBW Power Abs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 920.25737 MHz -36,49 dem -23.49 d8 30.000 MHz 1.000 GHz 1,000 MHz 820.88206 MHZ -36.17 d8m -23.17 8
1.000 GHz 1.845 GHz 1.000 MHz 1.36634 GHz -37.41 dém 24,41 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.64842 GHz -35.47 dém -22,47 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.89267 G -35.27 dém 22,27 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.99125 GHz -35.05 dém -22,05 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.85127 GHz -30.00 dem -17.00 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.95776 GHz -30.16 dém -17.18.d8
7.000 GHz 13.600 GHz 1,000 MHz 13.42252 GHz -32,58 dam -19.58 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.71543 GHz -32,16 dam -19.16 d8
13.600 GHz 19.100 GHz 1,000 MHz 15.93045 GHz -28.61 d8m -15.61 d8 13.600 GHz 19.100 GHz 1,000 MHz 16.10959 GHz -29.25 d8m -16.25 d8
w w ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG783105A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum #

Ref Level 24.50 dm  Offset 14.50 dB Mode Auto Sweep

Spectrum

Ref Level 25.20 dém
SGL Count 10/10

Offset 15.20 d&

Mode Auto Sweep

Date: 24.0CT.2017 21:12:28

Date: 24.0CT.2017 20:47:44

SGL Count 10/10
@1 Max (@1 Max
20 gbinit $heck PABS 20 dliinit $heck PABS
Line _§PURIOUS_| INE_ABS PAES Tine _$PURIOUS_J INE_ABS, PAES
10 10
0 0
_LINE_A
7
-30
0
S0
60 d
60d
70
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit | 30.000 MHz 1.000 GHz 1.000 MHz 947,88856 MHz -36.29 dém -23.29 d8
30.000 MHz 820.000 MHz 1.000 MHz 819.60260 MHz -33.13 dém -20.13 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.84479 GHz -35.,85 dém -22.85 dB
855.000 MHz 1.000 GHz 1.000 MHz 870.54348 MHz -36.60 dem -23.60 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.60411 GHz -34.34 dém -21.34 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.50419 GHz -36.80 dem -23,80 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.83977 GHz -31.22 dém -18.22 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.63030 GHz -30.98 dam -17.98 d8 7.000 GHz 13.600 GHz 1,000 MHz 13.58185 GHz -32,40 dam -19.40 d
7.000 GHz 9.000 GHz 1.000 MHz 8.96938 GHz -32.99 dm -13.99 d8 13.600 GHz 19.100 GHz 1.000 MHz 15.75408 GHz -28.54 d8m -15.54 d8
w ~
J J NI wa

Middle Channel

Middle Channel

Spectrum

Ref Level 24.50 dém  Offset 14.50 dB Mode Auto Sweep

SGL Count 10/10

(@1 Max

20 gbinit ¢heck PAES
Line _§PURIOUS_| INE_ABS, PABS

10

0

Spectrum

Ref Level 25.20 dém  Offset 15.20 di Mode Auto Sweep

SGL Count 10/10

20 dsiit $heck PARS
Line _$PURIOUS_JINE_ABS, PAES

10

0

OUS_LINE_;

Date: 24.0CT.2017 21:13:51

Date: 24.0CT.2017 20:49.09

30 -30
-50
S0
.60 d
60 d8
70
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit | 30.000 MHz 1.000 GHz 1,000 MHz 820,39730 MHz -36,97 dém -23.87 d8
30.000 MHz 820.000 MHz 1.000 MHz 613.32084 MHz -38.03 dém -25,03 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.74175 GHz -36.20 dBm -23.20 d8
855.000 MHz 1.000 GHz 1.000 MHz 873.51449 MHz -36.30 dém -23.30 de 1.915 GHz 3.000 GHz 1.000 MHz 2.86351 GHz -35,92 dém -22.92 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.43482 GHz -37.03 dem -24,03 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.68029 GHz -30.46 dem -17.46 de
3.000 GHz 7.000 GHz 1,000 MHz 6.80677 GHz -31,63 dam -18.63 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.72126 GHz -32,30 dam -19.30 d8
7.000 GHz 9.000 GHz 1.000 MHz 8.96388 GHz -33.62 d8m -20.62 d8 13.600 GHz 19.100 GHz 1.000 MHz 15.74544 GHz -29.02 d8m -16.02 d8
w ~
J J NEED wa

Highest Channel

Highest Channel

ectrum

Ref Level 24.50 dém  Offset 14.50 dB Mode Auto Sweep

SGL Count 10/10

(@1 Max

20 gbinit $heck PAES
Line _§PURIOUS_} INE_ABS, PABS

10

0

10 d

| SeURIOUS_LT

~20 d

Spectrum

Ref Level 25.20 dém  Offset 15.20 di Mode Auto Sweep

SGL Count 10/10

20 bt gheck 3
Line _$PURIOUS ) INE_ABS PAES

10

0

Date: 24.0CT.2017 21:15:14

Date: 24.0CT.2017 20:50:43

60 di
60 d
70
70 ]
Start 30.0 MHz 48006 pts SlEE 19.1 GHz
Start 30.0 MHz 28005 pts St_nE 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW i Frequenc |___Ppowerabs | ALimit |
Range Low | Range Up | RBW ] Frequency Power Abs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 540.69215 MHz -36.43 dém -23.43 d8
30.000 MHz 820.000 MHz 1,000 MHz 671.75162 MHz -37.62 dBm -24.62 dB 1,000 GHz 1.845 GHz 1.000 MHz 1.63238 GHz -37.29 dém -24.29 d8
855.000 MHz 1.000 GHz 1,000 MHz 855.18116 M -35.16 dém -22.16 d& 1.915 GHz 3.000 GHz 1,000 MHz 1.91697 GHz -33.91 dém -20.91 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.15273 GHz -35.98 dBm -22.98 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.69479 GHz -30.96 d8m -17.96 d&
3.000 GHz 7.000 GHz 1,000 MHz 6.54631 GHz -31.37 dem -18.37 de 7.000 GHz 13.600 GHz 1,000 MHz 13.31221 GHz -32.63 dém -19.63 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.46819 GHz -33.44 dém -20.44 d8 13.600 GHz 19.100 GHz 1.000 MHz 15.31686 GHz -28.23 dém -15.23 d8
)j J )i J NN e
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e% FCC RF Test Report

SPORTON LAB.

Report No. : FG783105A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 30.00 dém  Offset 15.10 dB Mode Auto Sweep
SGL Count 10/10
(@1 Max

Limit ¢heck
20 dbipe—HPURIOUS JINE ABS
10 df
0

-10

Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
RangeLow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 922.68116 MHz -36,23 d8m -23.23 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.70462 GHz -30.63 dém -17.63 d8
1.760 GHz 3.000 Gz 1.000 MHz 2.99124 GHz -35.16 dém -22,18 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.83427 GHz -29,14 dam -16.14 d8
7.000 GHz 13.600 GHz 1,000 MHz 13.15948 GHz -32,96 deém -19.96 de
13.600 GHz 18.000 GHz 1.000 MHz 15.08191 GHz -28.39 d8m -15.39 d8
)i ] T wa

Date: 25.0CT.2017 09:17:02

Middle Channel

Spectrum -

Ref Level 30.00 dém  Offset 15.10 B Mode Auto Sweep
SGL Count 10/10

Limit fheck
20 dbife—HPURIOUS }INE ABS
10 df
0

-s0
60
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 739.92754 MHZ -36.15 d8m -23.15 d&
1.000 GHz 1.708 GHz 1.000 MHz 1.47934 GHz -36.66 dém -23.66 dB
1.760 GHz 3.000 GHz 1,000 MHz 2.91840 GHz -35.74 dém 22,74 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.83277 GHz -30.15 dem -17.15 d8
7.000 GHz 13.600 GHz 1,000 MHz 13.25376 GHz -32,68 dam -19.68 d8
13.600 GHz 18.000 GHz 1,000 MHz 15.72018 GHz -28.39 dém -15.39 d8

)i ]

Date: 25.0CT.2017 09:18:22

(LT

Highest Channel

Spectrum

&

Ref Level 30.00 dém  Offset 15.10 dB Mode Auto Sweep
SGL Count 10/10

Limit fheck
20 dbife—HPURIOUS }INE ABS

-60
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency |___powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 829.60770 MHz -36.83 dBm -23.83 d8
1,000 GHz 1.705 GHz 1,000 MHz 1.62273 GHz -37.57 dBm -24.57 dB
1.760 GHz 3.000 GHz 1,000 MHz 1.76023 GHz -28.84 dém -15.84 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.46782 GHz -29.93 d8m -16.93 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.16390 GHz -32.12 dém -19.12 de
13.600 GHz 18.000 GHz 1.000 MHz 16.42758 GHz -28.71 dBm -15.71 dB

Date: 25.0CT.2017 091941
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saronis. FCC RF Test Report

Report No. : FG783105A

Frequency Stability

Test Conditions Middle Channel G(S(Q/g\i;) (EDGGSI;\Ac?Ii(s)s 8) 2L5|Fr)np|':n

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0275 0.0167
40 Normal Voltage 0.0060 0.0012
30 Normal Voltage 0.0430 0.0239
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0335 0.0251
0 Normal Voltage 0.0239 0.0060

110 Normal Voltage 0.0383 0.0299 PASS
-20 Normal Voltage 0.0048 0.0359
-30 Normal Voltage 0.0155 0.0096
20 Maximum Voltage 0.0323 0.0084
20 Normal Voltage 0.0024 0.0132
20 Battery End Point 0.0084 0.0335

Note: Normal Voltage = 3.85 V. ; Battery End Point (BEP) = 3.35 V. ; Maximum Voltage =4.35 V

Test Conditions Middle Channel Gs(gﬂsll?ﬂc;o (E(D;(?I\E/Ii?gsos 8) N':)i:;i;

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0090 0.0048
40 Normal Voltage 0.0005 0.0165
30 Normal Voltage 0.0133 0.0128
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0106 0.0074
0 Normal Voltage 0.0032 0.0181

10 Normal Voltage 0.0112 0.0032 PASS
-20 Normal Voltage 0.0059 0.0112
-30 Normal Voltage 0.0138 0.0005
20 Maximum Voltage 0.0043 0.0037
20 Normal Voltage 0.0090 0.0154
20 Battery End Point 0.0016 0.0138

Note:

1. Normal Voltage = 3.85 V.

; Battery End Point (BEP) = 3.35 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions Middle Channel Xéﬁﬂ%Mlggliggs\; 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0096
40 Normal Voltage 0.0299
30 Normal Voltage 0.0227
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0323
0 Normal Voltage 0.0096
110 Normal Voltage 0.0275 PASS
-20 Normal Voltage 0.0383
-30 Normal Voltage 0.0311
20 Maximum Voltage 0.0215
20 Normal Voltage 0.0024
20 Battery End Point 0.0191
Note: Normal Voltage = 3.85 V. ; Battery End Point (BEP) = 3.35 V. ; Maximum Voltage =4.35 V
Test Conditions Middle Channel Xéﬁ%ﬂggzgg;; NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0032
40 Normal Voltage 0.0059
30 Normal Voltage 0.0101
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0059
0 Normal Voltage 0.0048
-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0128
-30 Normal Voltage 0.0069
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0112
20 Battery End Point 0.0005
Note:

1. Normal Voltage = 3.85 V.

; Battery End Point (BEP) = 3.35 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : MSQX018D
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Report No. : FG783105A

Test Conditions Middle Channel \(All?cli/lDCMfzgaKnbcz)ls\)/ lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0096
40 Normal Voltage 0.0299
30 Normal Voltage 0.0227
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0323
0 Normal Voltage 0.0096
110 Normal Voltage 0.0275 PASS
-20 Normal Voltage 0.0383
-30 Normal Voltage 0.0311
20 Maximum Voltage 0.0215
20 Normal Voltage 0.0024
20 Battery End Point 0.0191
Note:
1. Normal Voltage = 3.85 V. ; Battery End Point (BEP) = 3.35 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158

FAX: +86-512-57900958
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Report No. : FG783105A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)

Frequenc ERP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -46.28 -13 -33.28 -52.18 -48.60 1.33 5.80 H
2472 -41.74 -13 -28.74 -53.89 -44 .91 1.58 6.90 H
3297 -56.39 -13 -43.39 -65.60 -59.89 1.85 7.50 H
4122 -54.94 -13 -41.94 -64.86 -57.98 211 7.30 H
Lowest
1648 -43.01 -13 -30.01 -49.14 -45.33 1.33 5.80 \%
2472 -39.95 -13 -26.95 -51.63 -43.12 1.58 6.90 \%
3297 -61.25 -13 -48.25 -70.27 -64.75 1.85 7.50 \%
4122 -59.20 -13 -46.20 -67.73 -62.24 211 7.30 \%
1674 -47.18 -13 -34.18 -53.00 -49.50 1.33 5.80 H
2510 -39.20 -13 -26.20 -51.66 -42.37 1.58 6.90 H
3345 -58.72 -13 -45.72 -67.93 -62.22 1.85 7.50 H
4182 -56.21 -13 -43.21 -66.13 -59.25 211 7.30 H
Middle
1674 -42.20 -13 -29.20 -48.35 -44.52 1.33 5.80 \%
2510 -34.56 -13 -21.56 -46.72 -37.73 1.58 6.90 \%
3345 -56.71 -13 -43.71 -65.73 -60.21 1.85 7.50 \%
4182 -60.49 -13 -47.49 -69.02 -63.53 211 7.30 \%
1698 -39.20 -13 -26.20 -45.65 -41.52 1.33 5.80 H
2546 -38.44 -13 -25.44 -50.96 -41.61 1.58 6.90 H
3396 -55.59 -13 -42.59 -64.80 -59.09 1.85 7.50 H
4245 -49.66 -13 -36.66 -60.11 -52.70 211 7.30 H
Highest
1698 -42.98 -13 -29.98 -49.11 -45.30 1.33 5.80 \%
2546 -38.02 -13 -25.02 -49.91 -41.19 1.58 6.90 \%
3396 -54.49 -13 -41.49 -63.51 -57.99 1.85 7.50 \%
4245 -54.53 -13 -41.53 -63.06 -57.57 211 7.30 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : MSQX018D
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GSM850 (EDGE class 8)

Frequenc ERP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -46.79 -13 -33.79 -52.66 -49.11 1.33 5.80 H
2472 -40.90 -13 -27.90 -53.22 -44.07 1.58 6.90 H
3297 -61.62 -13 -48.62 -70.83 -65.12 1.85 7.50 H
Lowest
1648 -49.97 -13 -36.97 -55.19 -52.29 1.33 5.80 \%
2472 -36.96 -13 -23.96 -48.99 -40.13 1.58 6.90 \%
3297 -61.76 -13 -48.76 -70.78 -65.26 1.85 7.50 \%
1674 -43.72 -13 -30.72 -49.94 -46.04 1.33 5.80 H
2510 -37.74 -13 -24.74 -50.34 -40.91 1.58 6.90 H
3345 -62.19 -13 -49.19 -71.40 -65.69 1.85 7.50 H
Middle
1672 -47.21 -13 -34.21 -53.00 -49.53 1.33 5.80 \%
2510 -34.78 -13 -21.78 -46.89 -37.95 1.58 6.90 \%
3345 -62.69 -13 -49.69 -71.71 -66.19 1.85 7.50 \%
1698 -43.16 -13 -30.16 -49.41 -45.48 1.33 5.80 H
2546 -41.23 -13 -28.23 -53.49 -44.40 1.58 6.90 H
3396 -61.96 -13 -48.96 -71.17 -65.46 1.85 7.50 H
Highest
1698 -45.93 -13 -32.93 -51.86 -48.25 1.33 5.80 \%
2546 -42.48 -13 -29.48 -63.71 -45.65 1.58 6.90 \%
3396 -63.65 -13 -50.65 -72.67 -67.15 1.85 7.50 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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GSM1900 (GSM)

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3699 -43.28 -13 -30.28 -57.65 -45.00 5.08 6.80 H
5550 -41.37 -13 -28.37 -58.53 -43.04 8.03 9.70 H
7401 -48.80 -13 -35.80 -70.10 -51.18 9.43 11.81 H
Lowest
3699 -36.71 -13 -23.71 -52.64 -38.43 5.08 6.80 \%
5550 -40.92 -13 -27.92 -58.18 -42.59 8.03 9.70 \%
7401 -45.62 -13 -32.62 -66.76 -48.00 9.43 11.81 \%
3759 -40.06 -13 -27.06 -556.37 -41.78 5.08 6.80 H
5640 -36.98 -13 -23.98 -55.62 -38.65 8.03 9.70 H
7521 -45.77 -13 -32.77 -67.07 -48.15 9.43 11.81 H
Middle
3759 -33.28 -13 -20.28 -49.7 -35.00 5.08 6.80 \%
5640 -42.27 -13 -29.27 -59.36 -43.94 8.03 9.70 \%
7521 -47.28 -13 -34.28 -68.42 -49.66 9.43 11.81 \%
3819 -44.02 -13 -31.02 -58.26 -45.73 5.08 6.80 H
5730 -32.14 -13 -19.14 -51.60 -33.81 8.03 9.70 H
7638 -42.29 -13 -29.29 -63.59 -44.67 9.43 11.81 H
Highest
3819 -35.34 -13 -22.34 -51.48 -37.05 5.08 6.80 \%
5730 -32.91 -13 -19.91 -51.89 -34.58 8.03 9.70 \%
7638 -42.78 -13 -29.78 -63.92 -45.16 9.43 11.81 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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Page Number

: B3 of B7

Report Issued Date : Nov. 17, 2017

Report Version

. Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2




saronis. FCC RF Test Report

Report No. : FG783105A

GSM1900 (EDGE class 8)

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3699 -49.18 -13 -36.18 -63.42 -50.89 5.08 6.80 H
5550 -39.77 -13 -26.77 -57.72 -41.44 8.03 9.70 H
7401 -50.74 -13 -37.74 -72.04 -53.12 9.43 11.81 H
Lowest
3699 -47.60 -13 -34.60 -60.18 -49.32 5.08 6.80 \%
5550 -47.01 -13 -34.01 -64.1 -48.68 8.03 9.70 \%
7401 -49.52 -13 -36.52 -70.66 -51.90 9.43 11.81 \%
3759 -49.21 -13 -36.21 -63.45 -50.92 5.08 6.80 H
5640 -31.79 -13 -18.79 -51.30 -33.46 8.03 9.70 H
7521 -49.73 -13 -36.73 -71.03 -52.11 9.43 11.81 H
Middle
3759 -43.26 -13 -30.26 -57.56 -44.98 5.08 6.80 \%
5640 -38.21 -13 -25.21 -56.29 -39.88 8.03 9.70 \%
7521 -49.46 -13 -36.46 -70.6 -51.84 9.43 11.81 \%
3819 -43.94 -13 -30.94 -58.19 -45.65 5.08 6.80 H
5730 -36.36 -13 -23.36 -55.12 -38.03 8.03 9.70 H
7638 -49.01 -13 -36.01 -70.31 -51.39 9.43 11.81 H
Highest
3819 -43.73 -13 -30.73 -57.92 -45.45 5.08 6.80 \%
5730 -35.82 -13 -22.82 -54.43 -37.49 8.03 9.70 \%
7638 -47.43 -13 -34.43 -68.57 -49.81 9.43 11.81 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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WCDMA Band V (RMC 12.2Kbps)

Frequenc ERP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1656 -58.10 -13 -45.10 -61.06 -60.42 1.33 5.80 H
2479.2 -57.42 -13 -44.42 -66.77 -60.59 1.58 6.90 H
3306 -62.27 -13 -49.27 -71.48 -65.77 1.85 7.50 H
4125 -47.06 -13 -34.06 -58.44 -50.10 211 7.30 H
Lowest
1654 -58.46 -13 -45.46 -60.83 -60.78 1.33 5.80 \%
2476 -56.33 -13 -43.33 -64.30 -59.50 1.58 6.90 \%
3306 -61.92 -13 -48.92 -70.94 -65.42 1.85 7.50 \%
4128 -58.81 -13 -45.81 -67.34 -61.85 211 7.30 \%
1672 -55.52 -13 -42.52 -59.49 -57.84 1.33 5.80 H
2510 -56.70 -13 -43.70 -66.05 -59.87 1.58 6.90 H
3345 -60.44 -13 -47.44 -69.65 -63.94 1.85 7.50 H
4182 -45.76 -13 -32.76 -57.60 -48.80 211 7.30 H
Middle
1674 -55.12 -13 -42.12 -58.97 -57.44 1.33 5.80 \%
2508 -58.89 -13 -45.89 -66.86 -62.06 1.58 6.90 \%
3345 -61.28 -13 -48.28 -70.30 -64.78 1.85 7.50 \%
4182 -51.75 -13 -38.75 -60.46 -54.80 211 7.30 \%
1696 -54.25 -13 -41.25 -58.46 -56.57 1.33 5.80 H
2540 -58.22 -13 -45.22 -67.57 -61.39 1.58 6.90 H
3387 -61.04 -13 -48.04 -70.25 -64.54 1.85 7.50 H
4239 -55.22 -13 -42.22 -65.14 -58.26 211 7.30 H
Highest
1690 -56.16 -13 -43.16 -59.60 -58.48 1.33 5.80 \%
2540 -59.76 -13 -46.76 -67.73 -62.93 1.58 6.90 \%
3387 -61.26 -13 -48.26 -70.28 -64.76 1.85 7.50 \%
4233 -57.78 -13 -44.78 -66.31 -60.82 211 7.30 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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WCDMA Band Il (RMC 12.2Kbps)

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3705 -41.13 -13 -28.13 -56.00 -42.85 5.08 6.80 H
5559 -47.80 -13 -34.80 -64.60 -49.47 8.03 9.70 H
7410 -50.68 -13 -37.68 -71.98 -53.06 9.43 11.81 H
Lowest
3702 -31.13 -13 -18.13 -47.77 -32.85 5.08 6.80 \%
5559 -44.26 -13 -31.26 -61.35 -45.93 8.03 9.70 \%
7410 -51.20 -13 -38.20 -72.34 -53.58 9.43 11.81 \%
3759 -36.08 -13 -23.08 -52.19 -37.80 5.08 6.80 H
5640 -53.88 -13 -40.88 -70.68 -556.55 8.03 9.70 H
7521 -50.24 -13 -37.24 -71.54 -52.62 9.43 11.81 H
Middle
3759 -29.94 -13 -16.94 -46.7 -31.66 5.08 6.80 \%
5637 -45.21 -13 -32.21 -62.3 -46.88 8.03 9.70 \%
7521 -50.27 -13 -37.27 -71.41 -52.65 9.43 11.81 \%
3816 -39.14 -13 -26.14 -54.40 -40.86 5.08 6.80 H
5721 -47.45 -13 -34.45 -64.25 -49.12 8.03 9.70 H
7629 -50.18 -13 -37.18 -71.48 -52.56 9.43 11.81 H
Highest
3813 -35.36 -13 -22.36 -51.5 -37.07 5.08 6.80 \%
5727 -44.25 -13 -31.25 -61.34 -45.92 8.03 9.70 \%
7629 -50.10 -13 -37.10 -71.24 -52.48 9.43 11.81 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : MSQX018D

Page Number

: B6 of B7

Report Issued Date : Nov. 17, 2017

Report Version

. Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2




saronis. FCC RF Test Report

Report No. : FG783105A

WCDMA Band IV (RMC 12.2Kbps)

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3426 -56.23 -13 -43.23 -65.13 -60.20 4.87 8.84 H
5133 -55.97 -13 -42.97 -66.90 -57.41 7.70 9.14 H
6849 -53.69 -13 -40.69 -72.16 -55.37 8.98 10.66 H
Lowest
3426 -54.84 -13 -41.84 -66.46 -58.81 4.87 8.84 \%
5136 -53.26 -13 -40.26 -67.31 -54.70 7.70 9.14 \%
6849 -54.14 -13 -41.14 -72.16 -55.82 8.98 10.66 \%
3468 -59.34 -13 -46.34 -68.24 -63.31 4.87 8.84 H
5202 -45.90 -13 -32.90 -61.75 -47.35 7.70 9.14 H
6930 -52.38 -13 -39.38 -70.85 -54.06 8.98 10.66 H
Middle
3465 -54.57 -13 -41.57 -66.19 -58.54 4.87 8.84 \%
5193 -49.05 -13 -36.05 -63.1 -50.49 7.70 9.14 \%
6930 -53.62 -13 -40.62 -71.64 -55.30 8.98 10.66 \%
3507 -57.74 -13 -44.74 -66.64 -61.71 4.87 8.84 H
5253 -56.84 -13 -43.84 -67.77 -58.28 7.70 9.14 H
7011 -52.19 -13 -39.19 -70.66 -53.87 8.98 10.66 H
Highest
3507 -54.79 -13 -41.79 -66.41 -58.76 4.87 8.84 \%
5253 -54.77 -13 -41.77 -68.82 -56.21 7.70 9.14 \%
7011 -54.50 -13 -41.50 -72.52 -56.18 8.98 10.66 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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